XCERRIICCOHRAEZRBRMICBEDTRCTEBELTIEZ,

Before beginning assembly, please read these instructions thoroughly.

Bitte lesen Sie die Anweisungen vor Gebrauch genau durch!
Veuillez attentivement lire les instructions avant ’emploi!
Lea cuidadosamente este manual de instrucciones antes de comenzar el montaje

MAINTENANCE MANUAL %/ /7 =l 17

PureTen GP

FAZER 4WD readyset (with Syncro KT-200)

1:10 Scale

Radio Controlled .15 Engine Powered 4WD Touring Car Series

Q™ Sgncitc-

THE FINEST RADIO CONTROL MODELS

4 )
@KL TRICFHABL THDE T AV T VAR Y DIIEDERIC @A T FH U AN \— YRS BIRE EA PR EESSBNE S
SEUTLIEE VW A TF V2P TONMBNBTIIE BEVRK D ICREFTTEE N,
DIRFEIED UL B3I —BRE X TRHEVE D E S,
@ This instruction manual follows the model's order of assembly. @ Take care not to lose parts or screws etc. when performing
Please keep and refer to this manual for maintenance or when maintenance or replacing parts.
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.
@ Diese Bauanleitung beschreibt die Montage des Modells. Bewahren @Achten Sie darauf, dass Sie keine Teile oder Schrauben waehrend
Sie diese Dokumentation unbedingt fuer Ersatzteilbestellungen oder der Montage am Modell verlieren.
Reparaturen am Modell auf. Falls Sie Fragen haben, wenden Sie
sich bitte an Ihren Fachhaendler oder direkt an KYOSHO
Deutschland.
@ Cette notice décrit les différentes phases de montage et de @ Faire attention de ne pas perdre de vis ou autres petites pieces du
maintenance du modeéle. Pour les utilisateurs peu familier avec le chéssis ... En cas de perte, les remplacer immédiatement.
modeélisme, en cas de doute ou de probleme, contacter votre
revendeur afin d'obtenir les conseils d'un spécialiste.
@ Este manual de instrucciones explica los pasos de montaje del @ Tenga precaucién de no perder ninguna pieza a la hora de realizar
modelo. Por favor conserve este manual siempre a mano para el mantenimiento o de cambiar algun repuesto.
realizar un correcto mantenimiento y consultar la lista de piezas a la
\ hora de cambiar algun repuesto. Y,
KURURDD, FEBMAREEETZHENHDET, *Specifications are subject to change without prior notice! *Technische Anderungen sind ohne vorherige Ankiindigungen moglich! (FNZMm1APE)

*Les spécifications peuvent changer sans préavis!
© Copyright 2011 KYOSHO CORPORATION /2 4B 8 8 i 5
31398S-MMO1

*El fabricante puede modificar los kits sin previo aviso



fthic %% X %% / ITEMS REQUIRED FOR OPERATION

DAS NOTWENDIGE ZUBEHOR / MATERIEL NECESSAIRE / PARA SU FUNCIONAMIENTO

M TICRERTIER
Tools required

Die notwendigen Werkzeuge
Les outils utilisés
Herramientas necesarias

CAUTION: Handle tools carefully!

WICHTIG: Gehen Sie vorsichtig mit Werkzeugen um!
:i% IMPORTANT: Maniez les outils avec prudence!

AVISO: Maneje las herramientas cuidadosamente!

f EAT 3 IROPRVICIE. +HEBELTIEEW,

—iRIGTR
TOOLS / Werkzeug
OUTILS / HERRAMIENTAS

FYNMIA>TWRIE
TOOLS INCLUDED / GELIEFERTE WERKZEUGE
OUTILS FOURNIS / HERRAMIENTAS INCLUIDAS

77—

ACCESSORIES / Zubehér
ACCESSOIRES / ACCESORIOS

B+FLYF (K)
Cross Wrench (big)
Kreuzschltssel (groB)
Clé en croix (grande)
Llave de cruz (Grande)

B+RS0/8— (K #,Y

Kreuzschlitzschraubendreher
Tournevis cruciforme
Destornilladores Phillips

I —

WoIARYF
Needle Nose Pliers
Flachzange
Pinces plates
Alicates de punta fina

==<='0p

W=v/{—
Wire Cutters
Seitenschneider
Pince coupante
Alicate cortacables

|
Awl
Spitzahle
Poingon
Punzén

Phillips screwdrivers (sizes: L, M, S)

- —F )

H/\H=3 Screw Cement / Schraubensicherung
Scissors Frein filet / Fijatornillos
Schere SCREW
Ciseaux No0.96178 ‘CEMENT }

p Tijera @
_ N ¢
‘»
BAyy—F47
Sharp Hobby Knife
Scharfes Bastelmesser

Cutter
Cuchilla de Hobby

B T LAREEA

No.96154
KYOSHO AR v LY )L—
KYOSHO Special Glue

N
A w
Instant Glue / Sekundenkleber

Colle cyanoacrylate / Pegamento instantaneo @

Wx>Oy7#

Oy 2%k (FEE/10cc)
Loctite (Medium Strength / 10cc)
ﬁ% Loctite (mittelstark / 10ml)
@ Loctite (Moyenne / 10cc)
Loctite (Medio / 10cc)
No.36219
SPFHA7TvIU—v—
SP KNIFE EDGE REAMER
REIBAHLE
ALESOIR SPECIAL

HERRAMIENTA TALADRO CARROCERIA

Rubber Cement
Gummi-Kleber
Colle a pneus
Cola de contacto

TAMIARET, BE ~15mmOARBINTESZTETT,

No need to pre-drilll Drills neat 1 ~ 15mm holes directly!

Unerl&Blich, nitzlich! Diese Ahle bohrt lhnen 1 ~ 15mm
Lécher, einfach und sauber!

Un must! Permet de faire des trous de 1 ~ 15mm sans

]

1| (EETEED E
>

effort! Idéal pour les carrosseries.

Perfora agujeros desde 1 a 15mm.
®eecccccccccsccccscsccccsscscccsscsccccssced

M THIDEE (1) /BEFORE YOU BEGIN(1)
BEVOR SIE BEGINNEN(1) / AVANT DE COMMENCER(1) / ANTES DE EMPEZAR(1)

M TORICTROZ EISERLTLLLEE W,

Q@I DNAEER 5k, BEEERT D,
Qv NOABRZHEMND D,
XA—FRRB, FRENHDE LS, BEWKRSH DR
JED Uit TP —EE FTTERCESI W,
QNS BRWRDFEP YA X EREEZBRVWESICT %0
ZSEICLU THER UGN SHEIITS,
@TPERZfFHDEEE - - -
WHIHHEL THERMEES NS ETHDHTL

e,
U, B@RNEFETDETHD D EEADENR
KBHhEI,

Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s
construction.

@Check the kit contents. Should any parts be missing, contact the retail shop from
where the model was purchased.

@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

@Tighten Self tapping (TP) screws into parts until you have a secure attachment.
However, be careful not to overly tighten TP screws as the threads may be
damaged.

Lesen Sie folgendes vor dem Zusammenbau aufmerksam durch:

@Lesen Sie zuerst die Bauanleitung ganz durch und verstehen Sie den Aufbau
Ihres Modelles.

@Uberpriifen Sie den Verpackungsinhalt.
Sollten Teile fehlen, wenden Sie sich direkt an Ihren Fachhéndler oder an den
Kyosho-Vertreiber in lhrem Land.

@ Verwechseln Sie Schrauben sowie kleine Bauteile nicht! Vergleichen Sie sie vor
dem Einbau mit den Darstellungen in OriginalgréBe in den Baustufen.

@Beachten Sie beim Festziehen einer Treibschraube folgendes:
Schrauben Sie solange, bis das anzubringende Teil sicher und fest sitzt. Achten
Sie jedoch darauf, daB Sie den Gewindegang im Material nicht tberdrehen!

Correct
Richtig
Bon

s

T

ﬂ\\\\\\\\\\\\\\\\\\\\\\\\“

‘ Correcto

Wrong
Falsch
Mauvais
Mal

B

Avant 'assemblage, veuillez lire les points suivants attentivement:

@Lisez d’abord complétement cette notice; ainsi vous aurez un apergu du
déroulement et pourrez mieux vous orienter.

@ Vérifiez ensuite le contenu du kit.
Si jamais il y a des pieces manquantes, adressez-vous directement a votre
magazin spécialisé ou au distributeur Kyosho dans votre pays.

@Ne confondez pas les vis et les petites piéces! Vérifiez-les a 'aide des
illustrations dans chaque plage de montage, puis assemblez les.

@Lorsque vous serrez une vis autotaraudeuse:
Serrez jusqu’a ce que la piece a monter soit bien installée. Pourtant, veillez a
ne pas trop la serrer puisque vous risquez d’abimer le filet dans la piece.

Antes de comenzar el montaje, lea atentamente lo siguiente:

@Lea, en primer lugar, este manual para obtener una idea general.
@Compruebe la conformidad de todas las piezas.
Si faltara alguna pieza, contacte con la tienda donde lo adquirid.
No se admitirdn reclamaciones en modelos en proceso de montaje.
@Antes de colocar las piezas y tornillos, asegurese mirando la tabla en cada
paso.
@A la hora de apretar Tornillos Autorroscantes(TP):
Apriételos firmemente en la pieza donde corresponda.
No intente apretarlos demasiado, ya que podrian deformar la pieza.

2



I THID;EE (2) /BEFORE YOU BEGIN(2)

BEVOR SIE BEGINNEN(2) / AVANT DE COMMENCER(2) / ANTES DE EMPEZAR(2)

FvhCiE, BPREINES EAPIWIE@RDEL < A> TVWEY,

KIREW,

This kit contains screws and hardware in different metric sizes and shapes.

on the left side in each assembly step.

BMEAEICIRERTEIS D XITDTHERL THSHEILTT

Before using them, check the screws on the true-to-scale diagrams

Dieses Kit enthalt Schrauben und Teile in unterschiedlichen metrischen GréBen und Formen. Vor der Montage sollten diese wahrend jedes Bauschritts
mit den maBstabsgetreuen Schaubildern auf der linken Seite verglichen werden.
Ce kit contient des vis et des pieces de différentes tailles et formes. Avant de les utiliser, vérifiez les vis sur les dessins a échelle réelle a gauche

de chaque étape de montage.

Este juego contiene tornillos y hardware en differente tamano metrico y formas. Antes de utilizarlos, verifique los tornillos en el verdadero escalar
esquemas en el lado izquierdo en cada paso de la asemblea.

@t X DIEFE / SCREWS
Schrauben / VIS / TORNILLOS

@/ \ER @D Y+ XB / OTHER HARDWARE
Andere Teile / AUTRES / OTROS ACCESORIOS

Ow>

E2 TPEX 3x12mm £ X 3mm TyI¥v—-Fvh E4EUVY
Screw Self-tapping (TP) Screw Screw Washer - Nut E-ring
LK Schraube LK Treibschr LK Schraube Scheibe - Mutter E-Ring E4
Vis Vis TP Vis 3x12mm Rondelle - Ecrou Clips 4mm
Tornillo Tornillo TP Tornillo 3x12mm Arandela * Tuerca Clip E4

ﬂx\\l\\\\\\\\\\\\\\\\\\\\\\! ﬂ\\\\\\\\\\\\\\\\\\\\\\\\\“- : WJ 3mm 3

‘ ‘f mm 4mm
FryvTER TPHZEZR 12mm
Cap Screw TP F/H Screw o
Inbusschraube SK Treibschraube 5x10mm XY - ~FY>T 5.8mm EOR—JL
Vis Vis TP F/H 3x12mm S E R Metal Bushing - Ball Bearing ' Pillow Ball
Tornillo allen Tornillo TP F/H F/H Screw Lager - Kugellager - Kugelschraube
SK Schraube Bague Métal - Roulements a billes 9
E Dmgmm Vis P 3x1omm Casquillo Metalico - Rodamiento Fotule 5.6mm
Tornillo 3x12mm F/H 5mm ’

HSER £y hER — [ )IIIIIIMIIH
Flat Head (F/H) Screw Set Screw 4‘L 3mm 7 N @
SK Schraube Gewindestift ‘1? Q
Vis F/H Vis BTR 12 5.8
Tornillo F/H Prisionero mm -omm
SREEED RN So funktioniert die Bauanleitung: 5
ARED RN o ( 5%8Af Example )

How to read the instruction manual:

P COEETHEMN TR B L ZEDHH,
NEBRO AR, RIR. FERE
TRy FROERIE. EREEBRWTE—

No.MfFlFesncTunwEd, ART7/\—=VY%E
EATBREEF—No.ZSBL T LI,

IBAEATRE DY —IDMEATNT

WET, Y—7ITFR L THEIZLTEAED
TLES W, Y=V DFHEIF. &=
DFICHDET,

: Gives the name of the part being made and

the serial number of steps for assembling.

B: Details the key-number of parts, actual-size

drawings and quantity of parts to use.

: All parts, except screws, are identified by key

Numbers. When purchasing spare parts,
identify the key number of the part required
and cross reference this to the Spare Parts
page, which shows the purchasable spare
parts and the key numbers contained within.

: This instruction manual uses several

symbols. Pay careful attention to them
during construction. Details are given at the
bottom of each page.

: Die Nummer der Baustufe sowie das zu

bauende Teil werden angegeben.

: Teilenummer, Teilename, Darstellung in

OriginalgréBe und Anzahl.

: Die Teilenummer stellt den Bezug zu unserer

Bestellnummer her. Am Ende der
Bauanleitung finden Sie eine Ersatzteilliste,
die zu der Teilenummer die entsprechende
Bestellnummer liefert.

: Diese Bauanleitung verwendet verschiedene

Piktogramme, deren Bedeutungen unten auf
jeder Seite erklart werden.

Comment lire les instruction:

Como leer el manual de instrucciones:  ( Exemple Beispiel

Ejemplo)

1 70y kY A>3 /Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantera X

@5x10mm X% )L
Metal Bushing
Lager
Bague Métal 5x10mm
Casquillo Metalico 5x10mm

Achsschenkstholzen
Vis a fusée
King Pin

A:

B:

C:

Numéro de la plage de montage et le nom de
la piece a assembiler.

Numéro de référence de la piece, nom,
illust-ration en grandeur réelle et quantité utilisée.

Toutes les piéces, exceptées les vis, sont
identifiées par un numéro de référence. Pour
I’achat de pieces de rechange, trouvez ce
numéro dans la liste pour pieces de rechange
a la fin de cette notice. Toute a la gauche de
cette méme liste, vous trouverez ainsi le
numéro de commande correspondant.

: Cette notice utilise des icones dans les

plages de montage. Référez-vous au bas de
chaque page pour savoir leur signification.

B:

C:

: Indica el numero del Paso y la Parte a ser
montada.
Numero, Nombre de la Pieza, Dibujo a

escala real, Cantidad utilizada.

Todas las piezas, excepto los tornillos vienen
identificadas por un nimero. Para
comprarlas por separado,

mire el numero en la lista de piezas y apunte
la referencia de la columna izquierda.

: Este manual de instrucciones utiliza diversos

simbolos.
Téngalos en cuenta durante el montaje.




HII THID;FE (3) /BEFORE YOU BEGIN(3)

BEVOR SIE BEGINNEN(3) / AVANT DE COMMENCER(3) / ANTES DE EMPEZAR(3)

Symbols used throughout the instruction manual, comprise:

ﬂ SEEEICFEDNTVNEY—Y

BREERICEEY .

Apply instant glue (CA glue, super glue).
Verwenden Sie Sekundenkleber.

Collez avec de la colle cyanoacrylate.
Apliqgue pegamento cianocrilato

JLREBAITEST 5.

Apply rubber type glue.
Gummikleber.

Collez avec de la colle a caoutchouc.
Aplicar cola de contacto.

TIUREEB,
Apply grease.
Fetten.
Graissez.
Aplicar grasa.

Il YN

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

LR
5

S\

4

EARUC L SICHEITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le coté gauche comme le cété droit.
Realice el montaje de igual forma en ambos lados.

XIOY I HZED,
Apply threadlocker (screw cement).

Verwenden Sie Schraubensicherungslack.

Appliquer du frein filet.
Aplique liquido fijatornillos.

RAZHY KT %,

Cut off excess.

Uberschiissiges Material abschneiden.
Coupez I'excés.

Corte el sobrante.

Erklaerung zu den Symbolen in dieser Anleitung
Liste des symboles a respecter lors du montage:
Pictogramas utilizados en este manual de instrucciones

\

®
o~

AEYSLSICHILITS,

Ensure smooth, non-binding movement when assembling.
Das Teil muB sich leicht bewegen lassen.
La piéce doit pouvoir pivoter autour de la vis.
Asegurese que la pieza se mueve suavemente.

HESOIBICHEIITS,

Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.

Realice el montaje en el orden indicado.

2ty MEIZTZ (B),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu'indiqué.
Repita las veces sefialadas.




SV F—[17S5)\—YECER / ARRANGEMENT OF PLASTIC PARTS ON RUNNERS
Die Kunststoffteile an den Spritzlingen / Nomenclature des grappes de piéces plastique / Piezas Plasticas

—




S5V F—{175/)\—YEER / ARRANGEMENT OF PLASTIC PARTS ON RUNNERS
Die Kunststoffteile an den Spritzlingen / Nomenclature des grappes de pieces plastique / Piezas Plasticas

Q00000000

([coooco000000[——
([coocoo000000[—

000000000
@




1 70> 74 X)L /Front Axle / Die Vorderachse
Arbre rigide avant / Eje Delantero

2.6x12mm

@2x11mm £

Pin  Stift
Axe 2x11mm Pasador
— 2
@)5x 12mm LA
Shim

Unterlegscheibe
Rondelle de callage

Arandela ,,,,,,, 2 2.6x12mm
FT7¥aA b
Differential Shaft
Welle Differential
Noix de cardan 15x 18 x 0.2mm > A
Salida diferencial Shim
Unterlegscheibe
Rondelle de callage
o Arandela
@) 12x 18mm K7 U
""""" 2 Ball Bearing Kugellager
0 6x 12 TPH5ER Roulements a billes Rodamiento
.6 x 12mm z PN
TP F/H Screw ®@ovuxsps
SK Treibschraube O-ringP5  O-RingP5
Vis TP F/H 2.6x12mm Jointthorique P5  Junta ToricaP5 (/7 \\\\[ [ 2
Tornillo 2.6x12mm TP F/H
R « Q1 2

2 I)4»5 7 / Rear Differential / Hintere Gear Differential
Différentiel Arriére / Diferencial Trasero

oY ¥ P5
O-ring P5
O-Ring P5
Joint thorique P5
Junta Térica P5

{2x11mm E>

Pin  Stift
Axe 2x11mm  Pasador
C— 2
@)4x10mm >4 2.6x12mm
Shim

Unterlegscheibe
Rondelle de callage
Arandela

5x12mm > A
Shim
Unterlegscheibe
Rondelle de callage

Arandela
,,,,,,,,,,,,,, 2
@D4x27mm L+ 7+ ﬁ
Shaft Welle
Axe 4x27mm  Eje 4x27mm| J
I |1 @WF7sa4>hk @915x18x02mm L A @12x18mm 7 ULH
Differential Shaft Shim Ball Bearing Kugellager
2.6 x12mm TPHSER Welle Differential Unterlegscheibe Roulements a billes Rodamiento
TP F/H Screw Noix de cardan Rondelle de callage
SK Treibschraube Salida diferencial Arandela

Vis TP F/H 2.6x12mm

Tornillo 2.6x12mm TP F/H ol (L )| L 1 1 (R (S 2
[ 4

[ 7V RAEES, /Apply grease. /
%] Fetten. / Graissez. / Aplicar grasa.




2/8—F¥ <+ 7 & / Spur Gear Shaft

Getriebewelle / Axe de couronne / Eje Corona Principal

906 x 10mm X7 Y > €2.5x 12mm E>
Ball Bearing Pin  Stift
Kugellager Axe 2x8mm  Pasador
Roulements & billes
Rodamiento

2x11imm E>
,,,,,,,,,,,,,,, 1 Pin  Stift
Axe 2x8mm  Pasador

26x5mm EX
Screw
LK Schraube
Vis 2.6x5mm
Tornillo 2.6x5mm

e
@8 x 14mm X7 U o
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

Getriebeeinheit / Différentiel central / Unidad central

t24#—31=w I /Center Unit

A AT
Brake Pad
Bremsbelag
Plaquette de frein
Zapata embrague

AN=FF ¥ Tk
Spur Gear Shaft
Getriebewelle

Axe de couronne

| Eje Corona PrincipalDifférentiel

central

JUL—FAhL0y R
Brake Rod
Bremsgesténge

Came de frein @

Palanca freno

Ve

< Ep5RER >
< Top View >

< Draufsicht >

< Vue de haut >
< Vista superior >

LTI TN

XPAVIHEES,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.




5 >4 —1=v I /Center Unit/ Getriebeeinheit
Différentiel centrale / Unidad Central

3x12mm TPER
TP Screw
LK Treibschr
Vis TP 3x12mm

ﬂu\\\\\\\\\\\\\\\\\\\\\\m

Tornillo 3x12mm TP

3x12mm

3x12mm

E 70> 74 R)L [ Front Axle / Die Vorderachse

Arbre rigide avant / Eje Delantero

@)5x10mm X7 Yo
Ball Bearing
Kugellager
Roulements a billes

Rodamiento

@5x10x 0.5mm A
Shim
Unterlegscheibe
Rondelle de callage
Arandela

@2x11mm E>
Pin
Stift
Axe 2x11mm
Pasador

78> 7RIV
Front Axle

Die Vorderachse
Arbre rigide avant
Eje Delantero

o BLEET SIS A

4 Ensure smooth, non-binding movement when assembling.
Das Teil muB sich leicht bewegen lassen.
La piéce doit pouvoir pivoter autour de la vis.
Asegurese que la pieza se mueve suavemente.

JYREED,
Apply grease.
Fetten.
Graissez.
Aplicar grasa.




P ZORERED,
3x18mm F/H Use this hole.
Dieses Loch benutzen.
Utiliser ce trou.
Utilice este agujero.

7 70 k7% X)L /Front Axle / Die Vorderachse
Arbre rigide avant / Eje Delantero

3x15mm TPHSEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x15mm
Tornillo 3x15mm TP F/H

3x12mm

3x12mm TPEX
TP Screw LK Treibschr
Vis TP 3x12mm  Tornillo 3x12mm TP

ﬂ\\\\\\\\\\\\\\\\\\\\\\\\\“- ———————————————————— 2

3x18mm TPHSEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x18mm
Tornillo 3x18mm TP F/H

5.8mm EOR—)L (4R)
Pillow Ball (silver)
Kugelschraube (silber)
Rotule (argent) 5.8mm
Rétula 5.8mm (Plateado)

E J¥5F71=w b/ Rear Differential Unit / Heck-Differential

Différentiel arriere / Diferencial Trasero Y ‘\77_:.7 )
Rear Differential
- N Hintere Gear Differential

@)5x10omm 7Yy
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

Différentiel Arriére
Diferencial Trasero

{5x10x0.5mm A
Shim
Unterlegscheibe
Rondelle de callage
Arandela

2x11mm E»
Pin
Stift
Axe 2x11mm

Pasador

JYRERS,
Apply grease.
Fetten.
Graissez.
Aplicar grasa.

10




Différentiel arriére / Diferencial Trasero

E Y4 F71=v b /Rear Differential Unit / Heck-Differential

3x15mm TPHSEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x15mm
Tornillo 3x15mm TP F/H

s - 2

3x12mm TPEZR
TP Screw
LK Treibschr
Vis TP 3x12mm
Tornillo 3x12mm TP

ﬂu\\\\\\\\\\\\\\\\\\\\\\m ———————————————— 2

3x18mm TPER
TP Screw
LK Treibschr
Vis TP 3x18mm
Tornillo 3x18mm TP

ﬂ\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\m ——————————— 2

5.8mm EQR—)L (§§)
Pillow Ball (silver)
Kugelschraube (silber)
Rotule (argent) 5.8mm
Roétula 5.8mm (Plateado)

3x12mm

~
> ZORERED,
Use this hole.

Utiliser ce trou.
Utilice este aguijero.

Dieses Loch benutzen.

) 3x18mm

N
A

X

[
‘*k‘}&‘\.'c"j

1 O I>< 7l —b /Engine Plate / Motorplatte
Platine moteur / Soporte Motor

3x10mm TPYSER
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm
Tornillo 3x10mm TP F/H

A

T2 EEN

3x10mm

R

i

3x10mm

11




1 1 H—sR+ A /N— / Servo Saver / Servo Saver
Sauve-servo / Salvaservos

3x10mm S EXR
F/H Screw
SK Schraube
Vis F/H 3x10mm
Tornillo 3x10mm F/H

B —7Rt A /x— / Servo Saver / Servo Saver ®\® f h
V' 4

Sauve-servo / Salvaservos

5.8mm EQAR—)L (§R)
Pillow Ball (silver)
Kugelschraube (silber)
Rotule (argent) 5.8mm
Roétula 5.8mm (Plateado)

I8
N

@FrEY
King Pin
Achsschenkelbolzen
Vis a fusée
King Pin

*2PRyIHERS,
Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.
Aplique liquido fijatornillos.

W S OIE(CHT TS,

Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.

Realice el montaje en el orden indicado.

12



1 3 Y —R+ A /N— / Servo Saver / Servo Saver
Sauve-servo / Salvaservos

5.8mm ERR—)L (§§)
Pillow Ball (silver)
Kugelschraube (silber)
Rotule (argent) 5.8mm
Rétula 5.8mm (Plateado)

1 4 RF 7V &Y —K | Steering Servo / Lenkservo
Servo de direction / Servo de direccion

RFT VI =K
Steering Servo
Lenkservo
Servo de direction
Servo de direccion

2.6x8mm TPEX
TP Screw
LK Treibschr
Vis TP 2.6x8mm
Tornillo .6x8mm TP

ﬂ\\\\\\\\\\\\\\\\‘\u ———————————————————— 1

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

i 4

5.8mm ERR—)L (§§)
Pillow Ball (silver)
Kugelschraube (silber)
Rotule (argent) 5.8mm
Roétula 5.8mm (Plateado)

3x10mm

> H—RI—Rz&@ET,
Thread servo cord through
Servokabel durchfuehren. © ICl.

Passer les cables des sen? S€ indica.

Pasar los cables tal y com

13




70> YRR 3/ Front Suspension / Vordere Aufhangung

Suspension avant / Suspension Delantera

3x12mm

<

2 A Y
e < dl = - /\ﬁ.\i
£ 2 NN (S g 0V
0 @ | YT I T T T T T TS Y v > A
2 =R I o GRPNL 7R B L Nl A
@ M u\‘,.\\k\‘
o T L
9 - S
S £
> IS
~ o
= =
S &
o O
c o
QO +=
o <
o ®
)
» A
€ c
S
® o2
~ O
NG
_._._U
— 2 T
£ XN EE v —c8 o NS T o
. [0) ) o 8 = :
S EE | Sefk | o Bed 25 o EE
= ENN ! X SRR S _FRS | < > as !
> < 1 wy 2 8 X ST Lon © = IS
o St Ugec®E o 2L X XK.Z3%E
2888 @NogTwe ~=28Fg ! cl|mwEE&aS !
K o2 ” 2= | 255 , Hh o LE2 =
S0 20 8 hPow s w - ® > E = NG T X% !
g Q=2 = | [} =08 2% L @ DA™
DEHFTE . oL P®a o T T E R cl| Lo o
B ©5 ' FLrFFEZ Om'g—x N\ o||aT®a 2
Fox 25, c =20 M ol|lFTFEETE
TLVTW\ mPK.Bm Wemm o o oot |
€ = gFO>F c=2388 S| EFBSE
S = & EAXET N®|| E
S I 2 2 %] | -
. 2 o @ 5
— N
) ) ® — ™

14



70> YRR 3/ Front Suspension / Vordere Aufhangung

Suspension avant / Suspension Delantera

<EfA >

5.8mm ERR—)L (§§)
Pillow Ball (silver)
Kugelschraube (silber)
Rotule (argent) 5.8mm
Rétula 5.8mm (Plateado)

@5x10mm X7 YUY »LDv—2
Ball Bearing Marked “L”
Kugellager L links markiert
Roulements & billes Marqué “L”
Rodamiento "L" derecha

@7 vINR—YRRIY1— |-
Upper Suspension Screw
Aufhaengungsbolzen »ROY—4
Vis de fusée supérieure Marked “R”
Tornillo Mangueta R links markiert

Marqué “R”
””””””””” 6 "R" derecha

<HAA >
< Right >

< Rechts >
< Drolte >

< Derecho >

< Left>

< Links >

< Gauche >
< Izquierda >

»LDY—2
Marked “L”
L links markiert
Marqué “L”
"L" derecha

70y YRR 3/ Front Suspension / Vordere Aufhangung

Suspension avant / Suspension Delantera

AR

TYyNR—HPRRH ) 21—
Upper Suspension Screw
Aufhaengungsbolzen
Vis de fusée supérieure
Tornillo Mangueta

@:mm ,,,,,,,,,,,,,,,,,, 2 AR

For Right
YR+ T hRHY 21— mmé
Suspension Shaft Screw Drolte
Querlenkerstiftschraube Derecha

Axe de triangle
Tornillo eje suspension

For Left
Links
Gauche
Izquierda

JYREED, V EARLCLSICHITS,

Apply grease. Assemble left and right sides the same way.
Fetten. Bauen Sie eine linke und eine rechte Seite.
Graissez. Assemblez le coté gauche comme le c6té droit.
Aplicar grasa. Realice el montaje de igual forma en ambos lados.

15




1 9 70 kN> /8= /Front Bumper / Vordere StoBstange
Pare-choc avant / Parachopques Delantera
3x10mm TPEXR
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP
| o e 6

(cecoceccesl)

3x10mm

(lboccccocacl)

3x10mm

o ({0
0,

3x10mm

)% XX 3 /Rear Suspension / Hintere Aufhangung

Suspension arriére / Suspensién Trasera

3x15mm TPHSEXR
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x15mm
Tornillo 3x15mm TP F/H

5.8mm EQOR—)L (4R)
Pillow Ball (silver)
Kugelschraube (silber)
Rotule (argent) 5.8mm
Rétula 5.8mm (Plateado)

3x15mm

16



2 1 1)47/\ > /X— / Rear Bumper / Hinterer Stossfaenger
Pare-chocs arriere / Parachoques Trasero

3x10mm TPHSER
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm
Tornillo 3x10mm TP F/H

i 3

3x10mm

3x10mm

v

1) 74 R~ 3 ] Rear Suspension / Hintere Aufhangung

Suspension arriere / Suspensién Trasera

<AAA >
< Right >

@)5x10mm X7 Y&
Ball Bearing
Kugellager
Roulements & billes
Rodamiento

7 yN—YRRI Y1~
Upper Suspension Screw
Aufhaengungsbolzen
Vis de fusée supérieure
Tornillo Mangueta

<EfA >
< Left > >LOx—g
) Marked “L”
< Links > L links markiert
< Gauche > Marqué “L”
"L" derecha

< lzquierda >

< Rechts >
< Drolte >
< Derecho >

Marked “R”
R links markiert
Marqué “R”
"R" derecha

IJ¥ 3 XX 3 /Rear Suspension / Hintere Aufhangung

Suspension arriere / Suspension Trasera

R
For Left
Links
Gauche
Izquierda

TYN—YRRAH) 21—
Upper Suspension Screw
Aufhaengungsbolzen
Vis de fusée supérieure
Tornillo Mangueta

@R YT RROY 21—
Suspension Shaft Screw
Querlenkerstiftschraube
Axe de triangle
Tornillo eje suspension

A1
For Right
Rechts
Drolte
Derecha

JYREED, V EARLCLSICHITS,

Apply grease.
Fetten.
Graissez.
Aplicar grasa.

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le coté gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

17




24 ¥ RT 47 bk /Rear Body Mounts / Hinteres Karrosseriestiitzen
Fixations de carrosserie arriére / Soportes de carroceria Trasera

3x10mm TPER
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

ﬂ\\\\\\\\\\\\\\\\\\m ——————————————————

25 I /Engine
Verbrennungsmotor / Moteur / Motor

3x8mm EX
Screw
LK Schraube
Vis 3x8mm
(i Tornillo 3x8mm ]
|

3x35mm EX
Screw
LK Schraube
Vis 3x35mm
: Tornillo 3x35mm
i AR ARRARSYARK
,,,,,,,,,,,, 2

Dyy—

5mm

5x12mm ¥ A
Shim
Unterlegscheibe
Rondelle de callage
Arandela

@7 x11mm Ty v—
Washer
Scheibe
Rondelle 7x11mm
Arandela 7x11mm

Washer
Scheibe
Rondelle 5mm

@ Arandela 5mm
,,,,,,,,,,,,,,,,,,,, 1

3mm 7524 y b
Flanged Nut
Stoppmutter
Ecrou épaulé
Tuerca con collarin

3mm

3x35mm

XDy —OREEEZT () 0HYERET S,

Adjust the amount of play in @ by changing the number of washers.

Justieren Sie den Spielraum des Teils Nr. @ indem Sie die Anzahl der Scheiben andern.
Ajuster le jeu de la cloche @ avec des rondelles.

Ajuste la cantidad de holgura en @ variando el niumero de arandelas.

x>0y oHEES,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.

Appliquer du frein filet.
Aplique liquido fijatornillos.

18




==

Tighten the screws with one sheet of
paper inserted between both gears.

Legen Sie vor dem Festziehen der Schrauben
ein Stlick Papier zwi-schen beide Zahnréader.

Serrez les vis en insérant une feuille de
papier entre les dents des pignons.

Apriete los tornillos colocando un trozo
de papel entre la corona y el pifion.

D> TEETY %,

N |

/74
=5

[
T ¢

2

A

)t
w/ll‘o_l

IVOUTytEYTY—
Engine Assembly
Verbrennungsmotor

Moteur
Motor

Verbrennungsmotor / Moteur / Motor

I 2 /Engine

19

110 120mm
[

90 100
|

3x10mm

de 120mm de la durite silicone @ .
@ con una longitud de 120mm.

80
I

@ auf 120mm ablangen.

60 70
[

Cut the @ Silicone Tube to 120mm Length.

Découper une longueur
Corte el tubo de silicona

Silikonschlauch

YAV Fa—7120mmIChy b
40 50
[

3x8mm

3

Tornillo 3x8mm

Screw
LK Schraube
Vis 3x8mm

Jk#)1F 1 — 7 / Fuel Tank, Fuel Tube
2

Der Tank / Réservoir Durites / Depdsito y tubos

e/

Tornillo 3x10mm TP F/H

SK Treibschraube
Vis TP F/H 3x10mm

TP F/H Screw

5 P

3x10mm TPHSER




c
. ©
-
S8cS B
geovsssssees T\ o c55 85
§ LA E 580553
- IA I 566060606660 ) % : 3oL R
‘“@/A\\J\% 2 3 wwvdee
\. &0l . N g FEEs2s
=7 5 < Y p = =3 I
m”u\uﬂw {h\ & _/M w N ?/A\,. 5) .ﬁé._dzw Fo) m m © £
A\ T 4
. SYAT=T NgE5% o/ O\ lik ;S Ec
(peoseeeeEes o A0\ S5 S ~2E£55 VY~ & A\ mya2§oss
A\ % \S L E3ys) _ N noloswm
N AR A e AR i g1 a7282e
¥ 23NN . 2 \ S A\ [ Pcoo
g B\ O\ Y oK Sc8553
35 £ } z 'l«\‘\x‘ NMOon @do
h.z588 N2 ) A
Ag222 . AN\ W
/4..h.hm.we||. \ |/ o S5 \ /
KSGBEE 2 J/"(
h. mo / AR
gnem \ 7 945 4
S0 n Q SN
Scgs S
o 5 g8 AR
zm.mms.w
w8E53 &\\
Fo.wmm g
| 5T o O
nagey
£ £2Es%
£ _mmxw
o #Jheaa
= oo
“ A

1%

Empfanger
Récepteur
Receptor

Receiver

=
@)=

RC Box / Boitier radio / Caja de radio
TP Screw

RCA ARy & X /Radio Box

3x10mm TPEXR

2

©

Y

(0]

Xd

o «

[aalrey

20

2 L

= o K& <%

EE | I's 5 : ‘S
_EE HE N8 X & = A
253 292838 , > 8 /WN\A& VBN, \\
500 ST ®% e\
FEE oggcs A " \] R 3 /58 S
m Wv _m XWG%% ﬁl\.‘x@\ 54 ’C Jﬁ m \‘f‘@o 9909900969 i

AT =7 \T2 N
® =} *E 2 DS
7N\ . \ea b)) y
= @aoaaoa,oaoooo v‘u@‘?\ m ’ggv‘@v/ r/@

20




3x18mm

Obere Chassisplatte / Chéassis supérieur / Chasis Superior

7 w/N—2 ¥ >— [ Upper Chassis

3x10mm

3x10mm

et AN
\ W=
et 7SI X
Gl AL/ﬁf/%&y =\

AR

AN

Wi

WA

1N

3x8mm ER

Screw

LK Schraube
Vis 3x8mm

Tornillo 3x8mm
[ EEEEe

3x10mm TPEX

TP Screw

LK Treibschr

Vis TP 3x10mm

Tornillo 3x10mm TP

ﬂ\\\\\\\\\\\\\\\\\\\\“-

3x18mm TPEXR

TP Screw

LK Treibschr

Vis TP 3x18mm

Tornillo 3x18mm TP

ﬂ«\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\m

©
c
22
% @
@
>
| 8
2 <
=
_Tu
> €
<<

Z=SS

eJ . (€
q

,\
,\ ;m.,« S

W

A\ SR
SR
4

21



32 R/CA #1/\v F / Radio Box
RC-Box / Boitier radio / Caja Radio

3x10mm TPEXR
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

[ 1

b7 FFa—RERT.

Thread antenna cord through.

Antenne durchfuehren.
Passer le fil d'antenne ici.
Pasar el cable de antena

Vs

ToTF
Antenna
Antenne
Antenne
Antena

33 Z0Ow MOy R/ Throttle Rod / Gasgestange
Tringlerie d' accélération / Varilla de Gas

2x6mm TPEX
TP Screw
LK Treibschr
Vis TP 2x6mm
Tornillo 2x6mm TP
1 3

2mm Ty v —
Washer
Scheibe
Rondelle 2mm

2.6 x8mm TPEX
TP Screw
LK Treibschr
Vis TP 2.6x8mm
Tornillo 2.6x8mm TP

i

3x8mm EXR
Screw
LK Schraube
Vis 3x8mm

>JL—F0Oy FEEBICBT,
Pass brake rod through groove.
Bremsgestaenge durch die Nut fuehren.
Passer la came de frein dans la rainure.
Introduzca la palanca de freno

,

F:

Y AI#1 95 & 5 I(CH#I TS, /Ensure smooth, non-binding movement when assembling. /
M Das Teil muB sich leicht bewegen lassen. / La piéce doit pouvoir pivoter autour de la vis. / Aseglrese que la pieza se mueve suavemente.

22




900000000@@@@ .v'”i E\
V)
(2K

[ S=S5——

S W
¥, = _ﬂl,,.@

00000000

u//ﬂ.l/w@w\a
N2

/I.,: A “ ,\ y A\

buegel / Arceau de protection / Barra antivuelco

A —JL/N—/ Roll Bar / Ueberroll-

T S
)
£ 3 NN )
S o= P »/4.-;/" O
(R N E
7 X = O
T2
=L
= o N
£ E | ) ]
£85 | N\ o ho
Uson2 g e o—4)) QT (D) >
s3fE2f RSN 2 NS00, Ny
= ) N
L 3

23




I _ — e, .
[TAl = AN A\ Q
JEE |ﬂl|w , “\».\y,!\a\!/(r@ N\ L8
<=8%S5 /m ) 552
NEEsE vyl I\ o/ 285

o< ' T S > % ,,4 o
n3gIe ) L) AV oo g
T PR 6N\ . ' Yy SN ‘ o 3 o
IF2f TR =\ £ 582
£ ” NN\ %».,.Mc - 7 2 N7 ARV Megzgd
o A N \ c!, 4 8 2 . f = Q n| V%
S a %4 = i _ = O m b
< 2 N \ <2ty
kg | 868w
|\ 27 ps328
[ 28 Qo
o522
o vaa

A

Druckanschluss / Durite silicone / Tubo Presurizacion
Découper une longueur de 230mm de la durite silicone @

S
£
o
1)
«
[
°
. o
<1 8 £ 32
© > o = [o)]
3 = 555 E
L o 2238y
~ S L ES - ¢
-— n mb =
c 17,) u/oa -
[0 (&) R®E Q
€ a NERO
(O] KO
Q. ~ =290 @
o F ELQ
© N oy o]
5 [t
< | o2=35§
o O o © o
ouw r 26@ =
=~ th NS »
S = 8
s s _ | 2653
~ 8 ¥ 12353 |
.- NE| REB 52 I\ T\
. [ A SRV ,,,9.;
_7n Y (0] (0] A 1 \ \\S
o z jhm s ¢ @)\
7% A X0t > 7
5=9 0
> o N NOHAO

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

XAy oHEESD,

Uberschiissiges Material abschneiden.

Coupez 'excés.
Corte el sobrante.

RNEDY M5B,

AN Cut off excess.

N
24

S




o - @70V A @ VH
38 4 //\'— / Shock Apsorber / StoBdampfer For Front For Rear
Amortisseur / Amortiguador Vorne Hinten
Avant

I

|

: Arriere

@)5.8mm K—LI> K L) E2.5 1 Delantero ' Trasero X

Ball End (L) Kugelpfanne (L) : . | ) | > —
Chape (L) Rétula (L) 1

|

1

|

I

I

|

|

#14mm
approx. 14mm

ca. 14mm
environ 14mm

@y>r—sv7t O aprox. 14mm

Shock Shaft
Kolbenstange
Tige d'amortisseur
Eje amortiguador

(il Tm

For Front

By MNCEEE, DhE. X2 > oY A

”””””” 4 g E2.5 Cover the shaft with cloth Vome
R—ILITY K (S) 5 ] before gripping it with pliers. Avant
Ball End (S) Kugelpfanne (S) Schitzen Sie die Kolbenstange Delantero

mit etwas Stoff oder Papier.

I
Pour ne pas rayer avec la pince, protégez > FJOTF’:H; ar
la tige avec du papier ou du tissu. X Hinten

Cubra el eje con un trapo para Arriere
evitar rayar el eje. Trasero

Chape (S) Rétula (S) E25 EUVY  Eing

@ E-Ring E2.5 Clips 2.5mm Clip E2.5
ffffffffffffffff 2 @
,,,,,,,,,,,,,,,,,,,,,,,, 8

> 65 —ERDMEETAMIERT,
Add oil one more time
up to the brim.

||
Q X2 For Front

Vorne

39 4'>7%— 1 Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

I
I
I
|
. 3 i Avant
»EXRVETIF. A4 Dampfer nochmals bis !
g{“l’ FROREETANS, — zum Rand befiillen. : Delantero
O: Pull down the piston and ® ;-] Ajouter de | * huile encore ' > UrA
. T une fois, jusqu ' au niveau. : — X2 For Rear
:ggﬁe Kolben nach unten ziehen Rellene de aceite hasta el borde. Hinten
LA ' | Arriére
langsam mit Ol befUullen. A= | Trasero
I

> (0% 0D Ichst. Hisnr
® FANE ELY, (D% E O

* H T3, @

Placer le piston en position
basse puis remplir

" doucement d ' huile.

0~1mm Tire del piston hacia abajo

ﬂ y rellene con aceite. excess oil and screw on
|:> together with ({05).
EX k> Piston | Setzen Sie die Dampferversch-

i T Kolben Piston Pistén

Put ({00 onto , wipe up any

I
I
I
I
I
]
I
I
slowly fill in oil. |
I
]
I
I
I
I
I
]

luB kappe auf und schraubcn 1 P> RA—XICEIK DR T B,

Sie den Dampfer zu. AA=XICEBDIENEE,

I
I
I
I
|
I
I
Wischen Sie ausgetretenes | A1 IVEANET,
Ol vom Dampfer ab. 1 Ensure smooth piston movement.
|
I
I
I
I
I
|
I
I
I

ﬁ > 0o< Y ETEY, HHEED.
= Then, gently move the piston up and down
@ to get rid of air bubbles.

I

I

I

I

I

! Installer la membrane (00 sur Should a piston not move smoothly.
Bewegen Sle den Kolben langsam auf und 1

I

I

I

|

I

I

I

le corps 94). supprimer Der Dampfer muB sich leicht bewegen
les exces d ' huile et visser lassen, ggf. die Befiillung wiederholen.

le bouchon (09 avec @6) . S 'assurer que le piston puisse opére
Coloque la membrana (06 en doucement. sinon.
, limpie el aceite sobrante

y coloque (J0) enroscando .

ab, bis keine Luftblasen mehr Im Ol sind.
Puis, actionner doucement le piston de bas

en haut, afin d ' éliminer les bulles d ' air.
Ahora mueva el pistdn hacia arriba y hacia

abajo para eliminar las burbujas de aire.

Asegurarse que el piston se mueve
suavemente arriba y abajo.

- N s
45— | Shock Absorber / StoBdampfer | | @ >+ > 27U ERHT M EAND,
. ) Compress the spring and install ({03).
Amortisseur / Amortiguador For Front ) Driicken Sie die Feder zusammen
Vi
Avant N, 4mm und schieben Sie ({03 auf.
Delantero Compresser le ressort pour monter .

Comprima el muelle e instale ({03).

P EXAMMDRAR—Y—&FERLET,
Use 4mm size spacer.

) 4 mm Spacer verwenden.

Utiliser la bague d'espacement 4mm.

Utilice el espaciador 4mm.

Use 1mm size spacer. » v
1mm Spacer verwenden. For Rear
Utiliser la bague d'espacement 1mm. Hinten
Utilice el espaciador 1Tmm. Arriére
Trasero

(Z9
’ ®UVvH !
) E?r:teRr?ar o L | e ds AN
g E Arriére \_/w 1mm \ For Front
1|Q\‘\\ @ Trasero : Xs;n::
“\ ® P EETMMORR—Y—ZFALET, : Delantero
|
@ |
I
I
|

2 2ty MEITS (). /
X Assemble as many times as specified. / Sooft wie angegeben zusammenbauen. /
Assemblez aussi souvent qu’indiqué. / Repita las veces sefialadas.

25




41 4> 7%— / Shock Absorber / StoBdampfer ggy L
Amortisseur / Amortiguador 7 ’

<Uv >

< Rear >

< Hinten >
< Arriére >
< Trasera >

A

\ ‘/ ‘\; V%?\?\‘

2
“

Ay hg K-
Front Shock
StoBdampfer, vorn
Amortisseurs avant
Amortiguadores Delanteros ,

£
o
y 7 287

<7ZAOYbk > .
< Front > L7
< Vorne > ’ Yy x—

r
< Avant > : Rear S"hock _
Delantera > | StoBdampfer, hinten
< | Amortisseurs arriere
]
I

Amortiguadores Traseros

42 & A ¥ & KA —) /Tire & Wheels >0 A
Reifen & Felgen / Jantes et pneus / Neumaticos y Llantas For Front/ Vorne gy ¢

Avant / Delanteros

» U+ H
For Rear / Hinten X2

> “40"DT—oM7AY MR, “30°DR—=0 B YA, oo .
Tires marked 40 are for front and 30 are for rear. AVF—RKRID

Reifen mit 40 shore fuer vorn, 30 shore fuer hinten. Innfer Sponge Arriére / Traseros
Les pneus 40 pour l'avant / 30 pour l'arriére Reifeneinlage
Los neumaticos 40 son delanteros y los 30 son los Mousse de pneus

traseros. Esponja interior

PR —VERLAHSEFSVNWIAITVICND, P IATEESVSFURSA—ILEHLIT., PEVIURBDHTHEIA T ERSA—IDDAERIC

Fit wheels inside tires as shown. Twist the tire onto the wheel. BEEER R UIEET 5,

Schieben Sie die Felge in den Reifen wie dargestellr. Ziehen Sie den Reifen auf die Felge. After fitting wheels to tires, apply instant glue as shown.
Insérer la jante dans le pneu comme indiqué. Faire pivoter la jante pour | ' installer. Setzen Sle dle Relfen auf die Felgen und lassen
Coloque las llantas en el interior. Gire la llanta. Sie einen Tropfen Sekundenkleber In der Naht

zwlschen Reifen und Felge entlang laufen.
Aprés assemblage, collez le bord du pneu sur la jante.
Aplique pegamento cianocrilato en la junta.

2ty MEZITS (). P i RS TEEY 5. JLREEFITHEET 2,
Assemble as many times as specified. IZY Apply instant glue (CA glue, super glue).  QE& Apply rubber type glue.
Sooft wie angegeben zusammenbauen. Verwenden Sie Sekundenkleber. Gummikleber.
Assemblez aussi souvent qu'indiqué. Collez avec de la colle cyanoacrylate. Collez avec de la colle a caoutchouc.
Repita las veces sefialadas. Aplique pegamento instantaneo. Aplicar cola de contacto

26




43 54 Y &KA—)L / Tire & Wheels
Reifen & Felgen / Jantes et pneus / Neumaticos y Llantas

%
N
\ N

}
@
Tboossosnes
Y NE

=

&/
%
TN ;\’\

damm 75 ofF40r vy b
Flanged Nylon Nut
Stoppmutter
Ecrou Nylstop épaulé
Tuerca nylon con collarin

Marked “40”

Marqué “40”
"40" derecha

r\ |i 77777777777777 A <zZarhbk > N
\ZA'a < Front >
@2x11mm E» <Vorne > 4mm
Pin  Stift <Avant >
Axe 2x11mm Pasador < Delantero >
— 4

40 links markiert

<y >

< Rear >

< Hinten >
< Arriere >
< Trasero >

» “30°"D<—2
Marked “30”
30 links markiert
Marqué “30”
"30" derecha

44 AR5 4 / Body Shell
Karrosserie / Carrosserie / Carroceria

2x10mm TPER
TP Screw
RK Treibschr
Vis TP 2x10mm
Tornillo 2x10mm TP

2x10mm

- BETIRT A ICAERETEHABLET,
Adjust height to suit body.
Hoehe gemaefl der Karosserie justieren
Ajuster la hauteur
Ajustar la altura segun la carroceria

2x10mm

V EARLU KD ICHITS,
Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

27




45 7R« / Body Shell
Karrosserie / Carrosserie / Carroceria

RFEAEY
Body Pin
Karosserieklammer
Goupille de carrosserie
Clip carroceria

=2
=
et
J

socosodd

FE1TEDER / Safety Precautions
Sicherheitsvorkehrungen / Mesures de sécurité / Precauciones de Seguridad

@ ETHIT. BT RTAEEBLTIEE,

@ TEEDIBATODETIE. MEORERICAYETOTERLH S,
P DL UEOIBEDEZITNS LA,
CEHh. BhHh, BRIOZWEZ B,

@ THIMIC, BHDERENBATRENDOHERL TS,

@ Always run your car with the body shell fitted!
@ Do not run your car on ground:
- that is overgrown with grass.
« that is muddy, sandy or rocky.
@ Check all screws, nuts etc. on a regular basis for looseness.

@ Bedienen Sie Ihr Auto, nur wenn die Karrosserie montiert ist!
@ Vermeiden Sie Gelande, das:
+ mit Gras Uberwachsen ist.
+ schlammig, sandig oder steinig ist.
@ Uberpriifen Sie regelmaBig alle Schrauben, Muttern usw. auf festen Sitz.

@ N’opérez votre voiture que lorsque la carrosserie est montée!
@ N’opérez pas votre voiture sur du terrain:

* recouvert d’herbe.

* boueux, sableux ou recouvert de pierres.
@ Vérifiez réguliérement la visserie.

@ Coloque la carroceria antes de rodar.
@ No utilice su modelo en terrenos con hierba alta, con barro o arena.
@ Compruebe periddicamente todos los tornillos,tuercas,etc.

28




Z T avIN—YZE11F H15S / Installing Option Parts

Die Montage von Tuningteilen / Pieces options (non-incluses) / Instalacion de piezas opcionales

ZAY MIT7ERBTBHBERNI VT I7E24ANINLT D158
If installing differential on front or 4-bevel gear differential on rear.
Umbau der Differentiale in Vorder- und Hinterachse

Montage d'un différentiel avant ou de 4 pignons de diff sur l'arriere
Si instala diferencial delantero o diferencial 4 pifiones trasero.

VZW020-01

2.6x12mm

2.6x12mm

SFET U a2 A A I#30000~#50000
ﬂ Silicone Oil (Hard) #30000 ~ #50000

Silikonoel #30000 ~ #50000

Huile silicone dure #30000 ~ #50000

Aceite Silicona (Denso) #30000 ~ #50000

XKAAMIIEBTEHETANS,
Fill up to 80%.
Nur zu 80% befuellen.
Remplir a 80%.
Llenar hasta el 80%.

X BIEBA R,

Must be purchased separately!
Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!
Debe comprarse por separado.

29




Z T a3 v IN—YZRS1FH1%S / Installing Option Parts

Die Montage von Tuningteilen / Piéces options (non-incluses) / Instalacion de piezas opcionales

702 hREESAY—ZRAITBIHE

If installing front stabilizer

Einbau eines Frontstabilisators

Pour le montage d'une barre anti-roulis avant
Si instala barra estabilizadora delantera

No.1-554008 k
4x8mm v FEX %
Set Screw
Gewindestift

Vis BTR 4x8mm
Prisionero 4x8mm

No.1-S54008

4x8mm v FEX
Set Screw
Gewindestift
Vis BTR 4x8mm

/ Prisionero 4x8mm

3x12mm

Q
No.1 -85400 ()

3x3mm v fEX
Set Screw No.1-S54008

Gewindestift .
! 3x3mm v fEXR
Vis BTR 3x3mm Set Screw

Prisionero 3x3mm Gewindestift

Vis BTR 3x3mm
Prisionero 3x3mm

70V RRAFES A Y —0DFFEE | FRONT STABILIZER ADJUSTMENT

Justierung des Frontstabilisators / REGLAGE DE LA BARRE ANTI-ROULIS AVANT / AJUSTE BARRA ESTABILIZADORA DELANTERA

FTVDICEADI EREELET., NILIAIDOIXBMMEY FERELERFERING —DHEVFEEZTZZET, 2MmOARBL U F T, EAEDEY FERDRBIC

RYERING —LEMT DL CHABLET, RIS, BADY IRy T2RIENLERIESETRELET,

Firstly adjust left/right movement. Line up the points where 4x8mm set screw on bulkhead side and stabilizer holder meet. Using a 2mm Hex Wrench, adjust the left
and right set screws so they touch the Stabilizer Holder at the same time. Next, rotate the stabilizer cams and adjust the left and right Down Stop.

Zuerst den Ausfederweg auf beiden Seiten einstellen. Bringen Sie beide Seiten des Ausfederwegs auf eine Hoehe. Nehmen Sie einen 2mm Inbusschluessel und
justieren Sie die Schrauben entsprechend. Anschlieflend kann ueber die Exzenter das Rollzentrum variiert werden, um das Kurvenfahrverhalten des Modells
an die Streckenverhaeltnisse anzupassen.

Aligner les triangles droite/gauche ave les vis BTR de 4x8mm de la cellule. Utiliser une clé hexagonale 2mm pour ajuster les vis BTR droite/gauche afin qu'elles touchent
le support de la barre anti-roulis en méme temps. Tourner ensuite la cam de la barre anti-roulis afin d'aligner les 2 couteaux de la barre anti-roulis.

Ajuste en primer lugar el movimiento izquierdo/derecho. Alinee los puntos donde se encuentren los tornillos prisioneros 4x8mm y el soporte de la estabilizadora.
Utilizando una llave Allen 2mm ajuste los tornillos prisioneros par que contacten al mismo tiempo con el soporte. Ahora gire los reguladores y ajuste los topes
inferiores izquierdo y derecho.

4x8mm v FEX

Set Screw

Gewindestift

Vis BTR 4x8mm

Prisionero 4x8mm

A [
oAby RYEAA S5O RNy TERES S, R EAA EP P
Down Stop Stabilizer Cam Adjust Down Stop Stabilizer Cam Down Stop
Ausfederwegsbegrenzung Exzenter Rollzentrum-Justierung Exzenter Ausfederwegsbegrenzung
Butée basse Cam de barre anti-roulis Réglage de la butée basse Cam de barre anti-roulis Butée basse
Tope Inferior Regulador Barra Ajuste Tope inferior Regulador Barra Tope Inferior

RIBEA . / Must be purchased separately! /
Das Teil ist nicht im Bausatz enthalten! / Doit étre acheté séparément! / Debe comprarse por separado.

30




52 FEBETE RS / NOILYHOJdHOD OHSOAM 1102 buAdod @

<elsjueleq >

<lueAy >

(/4 dLwwoixe —§ <ouiop >
I
I
|

(H/4 nEEEo_xm\m F— wuwxe Tf& dl)wwgxg
v I
] T

<juold >
<JZoc>

(H/4 d1)

wwo c@%

< eJoSel] |BlOUBIBNQ > “
<dJRUlY [shuaIsyIg > !
<[enualayiq Jeay) aieuiH > |

<eiosel| > <lepualayiq lesy > =T
< aIoly > <CLAN > k
<UudjuIH > J
< Jeop > Et&e?é& -
<AN> <ossjueeq ofg >

< uene apibu aiqly >
<asyoeIapIoA a1g >
< 9|Xy juoi4 >
<AULGgLy <DL >

<SOAJeSEA[RS >
< OAIBS-BANES >
< IoAeg ONIBS >
< IaABS OAIBG >
=\ )3 —4a>

(H/4 d1)
wwgxg

(dDwwgxe

zLov4(9 W

(H/4 d1)wwigLxg

<[enus) Jalled >

!

A D < [e1}UBD [SIUBIHIP Op BXY > m
< Inajop > AN < JayuIgsgaLIey) > N | (d1)wwgxg <EleERq >
< JojowsBunuuaigqiap > N \ \ N\ F—0200v4 @ <lueay >
<aulbugy > AN <Heys Jepey > i AL <BUIOA >
A\\..\Hv <Jouadng siseyn > //A/_ LAA—EAT> 1N <oi4>
RN @ <Jnaugdns sissey) > s ; <qsnocs>

<ape|dsissey) a19qQ >
<sissey) Jeddn >

3031dS3da

331v103 IANA
ONNNHIIFZSNOISO1d X3
M3IA d3Aa01dX3

4
EHE @

W\ EEN“\@
(d1)wwoxg—4

(d1)wiwg c@@

31



97#ZE / Exploded View / Explosionszeichnung / Eclaté / Despiece

ZAa> b /Front/Vorne /
Avant / Delantera

il “An
D w’m”z

7HFA021

<7ZAYEIINR—>

< Front Shock >

< StoBdampfer, vorn >

< Amortisseurs avant >

< Amortiguadores Delanteros >

> (20)FA005B

N

0

00009

L

—

(€

gf 3x10mm(TP)

I
AN
! %—2x10mm(TP)

(i3FA004

s,

————m——/——a
- /

(292013

32




Y —7Rt A /N— /Servo Saver / Servo Saver /
Sauve-servo / Salvaservos

@Fno2t —F

' A

<SP
@) FA006B S= o

I

I

I

I

|

1284
FA005B ,,/”@ T

12844%

-
I
1
1
I
I
I
I
1
1
I
I

(B1)FA006B

@

FA006B

FA017

7 v /S—< % 2»— /Upper Chassis / Obere Chassisplatte /
Chassis supérieur / Chasis Superior

?F 2x6mm(TP)
1
©O—2mm

?7 3x8mm

A - -\ - -

FA008 i
FA006B
2x6mm(TP)—§¢
2mm T
1
FA005 \@7‘9 @
1

{01708

. 1284
N
R—2.6x8mm(TP)

3x10mm(TP)




24—+ 7 I /Center Shaft / Getriebeeinheit /
Axe de différentiel central / Palier Central

({92051

I > < /Engine/ Verbrennungsmotor /
Moteur / Motor

3mm

92023-1

(1992023

FAO18\ﬂ—\/7
N

\/
FAO18‘J§‘®’”

(72 FAWO006

3x35mm

70OFA018

34




)4 / Rear / Hinten /
Arriere / Trasera

®

2x10mm(TP)—@Q,
AN
FA005B

<U¥FonN—>

< Rear Shock >

< StoBdampfer, hinten >

< Amortisseurs arriere >

< Amortiguadores Traseros >

1

N
L @) BRGOO1
- |’ \\
1 A
! i (= @) FAo08
(]

A

35




57 % / Differential / Gear Differential
Différentiel / Diferencial

AN
N B

AN %; < Rear Differential >
N { < Hintere Gear Differential >
FA007
AN I < Différentiel Arriere >

96947 < Diferencial Trasera >

I 97001

Y- o
®@vzo12—0) vzo12
\ GD\

AY
@)vzo12 = @ vzoi2
N

@vzo12 —Q
ORGO5

76)vs001

()
N N
\\
<70V k7O RI > .96947—0 .
< Front Axle > ‘ AN
< Die Vorderachse > 7 ‘ (@0 FA007 \\
< Arbre rigide avant > ({h 92051 N

< Eje Delantero > N

4> 7%— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

<U¥&onN—>

< Rear Shock >

< StoBdampfer, hinten >

< Amortisseurs arriere >

< Amortiguadores Traseros >

({0 weo07 — €2

W5161

<7AYbhFUNR—>
< Front Shock >

< StoBdampfer, vorn >
< Amortisseurs avant >
< Amortiguadores Delanteros >

36




ANTFI\—Y SPARE PARTS

% FOR JAPANESE MARKET ONLY.

R=—V% | K& (F—No.L A%) * 7 R—V#, | K& (F—No.LA%) * 7 ff
Part Names Quantity (F3A) i Part Names Quantity (F3A)
FAOOTB| il il 22— Dx1 1260 | |v8001| ZE T o 2 bxlomm TP 5L 8 478
FA002C 35{)’;‘;—0’;;;;1;;;3 Moe@®xi 1050 Bt S PP
Faoos| S27 BB b | B @2 525 | |Vs002| Bocai &5 sy | | D@ 1 683
FA004 %jciﬂel’,ﬁfjgg Y OOH®R®®® X 1 525 | |VS057 ,?ly?vgei"l’ée_t v x 1 1050
FR005| furmper ot oot | ) B as moxa | 63| V22| Biferoria Gearset | RBEx4 @Ex8 | 45
0068 | Uicroe Craricber | B @ e B x1 | 42| || Crethane Bumper (g | B 420
X2 W5161 'F{aziééf;fl;’s’s\o_ss 2 set 1260
FA007 | Mo S e o | Bt 2 1575 | (W6007| F& Ditpragm (Wiie) | 8 420
Faoos| 3ol e O o ) x 525 | | 1284 | 3o Bt (i | ®x 8 210
@x4 Gxa KPIVBK étrg,?(&)j e x 18 (8) 263
B2 o wo) [0 | B2 TR (s
FAot0| N 77 BV P x 1 1260 | | 74101 | S gggIEn/g;; @ x 1 14175
FAOTT| o VK x1 840 | |82120 ;@ET\K%?{ o4 x 1 5250
FA012 g@’éﬁéﬁ g\ﬁéiixsigytéyet % @2 Weox1 735 | 82216 ;’;&%%ﬁ%ﬁﬁfé @x1 5775
e Fobrnad LU ET P ats | |seos | ey 7~ | @ 120
ol B [wn wo| [ AL LR s
FAO15 g;:ke_;g\oé’eft VM leyx2 @x1 420 | | 92051 3;1111mmmm,,ti°n‘/ @x 10 315
FA016 gu;s(p;ngign hS-Eaﬁ get x2 x 1 420 9%36}21 Ei?rves?szg ﬁu#l; J?Jlrl;rqg;glp?; @®x2 840
ST R A CART N PPRC I 735 | |92638 Szn:p‘ypﬁ B> @ x 10 210
o0l i B 807 | || e
o] BB e o0 | [snour| 3228 0z o
Faot | B g | @axa 420 | |97001 | gt ity i 85107 0 6 630
FAWO0S| 3 s Drck (| @ % 1 420 | |omoos| GERT LTI 77 | @@ 630
FAWOOS| it Kb o byt AZER)| 2% 1 420 | |97015 | Fole it i iy B @ x 263
BRGOO1| Srinld Bearing (nlond) B 4 1050 | |97024| S22 mauter T | Bx5 263
BRGO004 éhlélfdltggaglr{gai(ggﬁig x4 1050 —HR/N—VERFTBL TWRWI=YABD £,
BRGO0S ol Benting (151604 | 8 2 1890 | | G et same parts e ot ot e gt part
BRG022 é aélidh /B\ga%:gﬁ(g(x: 8;:33; X2 1050 iit?;%i;e?%:::i:;csh;g:;se Igeeggifljpl::sh\!;endues au détail.
5.8mmAR—JLTV K Algunas piezas no se venden por separado.
LA43 5.8mm Ball End x 12 315

37




179 3 yl \o_‘y OPTIONAL PARTS % FOR JAPANESE MARKET ONLY.

IN—Y % EAS Y TE il o =Y % S e E il
Part Names Description (FaA) . Part Names Description (FaA)
2Ab=FR5YA3yYavtyh (FAZERE) SP ¥=/h—JL R (FAZER) | @& %k

FAWOOT| - Speed Trans Mission Set (for FAZER) 4725 | [FAWOO7| sp Manifold (FAZER) instead of €. 2520
FAW001| X1 > Y+ 7 (2 AE—F [FAZER ) 1ZN=FIAA 7757 M 2ol GPREP FAZERRaly)

-01 | Main Shaft (2-Speed / for FAZER) 630 | [FAWOOB| y5iyersal Swing Shaft (20cs GPAEP FAZERRaly) 2940

FAW001| 74 A7 L5~ (2 26— [FAZER ) 315 | [FAW008] 2475 7 F =/ fiimnipd 840
-02 | Disk Brake Holder (2-Speed / for FAZER) -01 | Swing Shaft (for Universal/41mm/1pc)

UV ZIEZ4F—t v b (FAZER) FAWO008| /A —)L¥ v 7 MM ZN\=H IV /pc)

FAWO002| Rear Stabilizer Set (FAZER) 1365 02 | Wheel Shaft (for Universai/ipc) 630

FAW003 ARV ¥ VIV IVN I (FAZER) 3675 FAW008| Y34 Y70y 7ty MIZN=HIVE /2set)
Special Engine Mount (FAZER) -03 | Joint Block Set (for Universal/2set)

YA =277ty (FAZER)

FAWO004 Servo Saver Spring Set (FAZER) 525

525

38



RFEFHRL HERRGTR23F1B1AREDEDTY, "Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

el o o o o
REANTIN=Y A TavI\—YDEBEAE
KINSDBARESZHFRERNICRSETWEEXT
QO LRE=EIHOUIED WK UTUESTEBETHARTIN—Y P AT a3/ —YZE A L.
TLERDICEIENTEET,
@/ —VIERBIETEEB AL WL BEITHRWESIE. AT —X v D)
B I CHREANSBERT TCHEBATIIENTEXT,
(REEZB R UOEMEIRAMIC K DBEERSEIFFEMR20EIA3IHZE > TIRTSETWEZEWTED
FIDTFHTELLIEETW)
OERDCBEBAICEBLTRERRE (Fid) LEBHICHREFHAHPHETT,
XEXIWAHEICEDRAEFHRDPELGDEF IO TCTERDENEHESEICTTHERLSIEZ L,

KXBEITFEARITE - LHPRETCIIEFESEXLOBRICED, Bn2BENTIVWEITOT
BENUHTTELEE N,

1.¥FRBEETHRHLIIEE L,

TR} BIELDOEED COBMEBEVKRDWEWBIEICTRIELLEE W SHLED/—Y DEBED HNIE
B A TER T, ZOBRICHEI /UK EZ R IFEICBDEBANAL—XICED T,

s

BETSHED/ =YD E I ERTNIESIBETH. REDOTA Y T V=Y BERE Z AT NIEZ DB TEXTEET,

TAY A=Y BERE . CHFLED/N—YDOREBEPHEZZEEREICSEXV K LIV EERRERSEE IV WL ITNIZEE T,

REKROCEEN. BEICBEITLET,

K—ERER > TWARVWRIEHSEWVET,

A: BUREHBIE TR ER/I—Y D B: BETHER/IN—Y &EEXL C: ZEXNS5H3~4 HTHEERD
RBLBEEERT S, KREEXih5, ﬂ ZHE BEICEBITLED,

W, A2SA> @”
RED/S— 2 IN—YERE
T & RREFZD :
ZFyh—h =
HETY,

2.8BICTITHWESIIE r027o05 5 cREI SEEFSTEATEET,

BIEICTHRWNGEEIEF RER—LR—IRNOREAY F1 Y3y THSERLAH WD BEEEX TREHRUAHWIELLSICHRDET,

p
DA 59—y NTEREICHUAD http://kyoshoshop-online.com

KYOSHOR—LR—IYADA VTV I AMSREA
VI3 r2ayT el )y LTWe<M FEQR
d—RZHFEFTHRABATWELE
EEYANMNCTIERATELIMNESTHEZAND
SATHALIZE W,

AVIA02avT (VT =Ry M) TERLAADISE
(F2EBEE (R IL Yy bA—R HEISHAV) DR
VWeEFEITDOTTRALIEZ L,

ONLINE SHOR

L XFEXRFHRUCEAUVI LTI TRD. EXERAERICEAVGELLES WL, )

( = - —

@BETHBEISENTS
KRR RZHCA. CHELEDN—YRE BRABAZEARNDSI A TR GENEREZEESICHEELLEZW,
axsmEzes 046-229-1541

Rt - A~&8E (FFEB%R<) 13:00~17:00
HBEICL BEXI KBRS £,

REHRASH
T243-0034 #HR/IREATHT153

OBREVWEEIE1I—F—HEREZXT
EiE 046-229-4115 =105 : A~&E (fiEHA%ER<) 13:00~19:00



The service mentioned below is available only for Japanese market.

I RELTABRBROERMWSELE

CNSDY—ERBAFERICRSETIRERT

T TlED, BIEUTHTLEFLAWDHDRBVWRBRESIWVWELES, SBAWZZW:
IRFEIE £ Tz ?‘#‘iﬁﬁl—*f—i‘ﬁéb*é;;’\?o?ﬁb\Aﬁ e,
RE1—Y—MHREANBBWESEDRIE. FEFWZL<H. TEOHEHWEETAK
(CHBEIFZ CEEADDZ, 77V I RAFk iﬁB@’C“EFSi?E SR -1

RENDOSHWEEE - "R ——HHRE,

REICEBEVWGEDRIE, TREI—T—HEREICTERE LS,
BEWETEOREE. SFTlcEm B/ BkGAEZ CREDS X, B/ BRGBAEONR—IVE, 1TEES, &im
(F—No)ZzRW3RE, BRENKBHENICEMSELLE L,

szcosmnatir: 040-229-41 15 =sscosmuati pi~am@sa%R)13:00~19:00.

FAXTIE 24 BBV EOZMAZ LTEDF . B BEEA
FAXTO&REWEEI : O 4 6 - 2 2 9 - ] 5 O ] DL B BIBANHBDET, BEA AR~ SR (RAZR) :
BETOSEVWAER : T243-0034 #FK/IR EAM MF153 REkdstt I——HHKET

-------------------------------------------------------------------------------------------- BEURUHBR oo

HRWS AR

BEIVWE TR FAXERCREETEED LSV EETER . RE TR DSIAEZERBSETRETT,
HEDIGEIF BEVWEERROIE—ZREL TS,

[ & No.31398S  |@&% | GP FAZER 4WD readyset )
B4 wame [CBAL
- YNPS (B = _ _ NE3:E[= R F A H
> EH X—N—2% s - T—5—
Zam CRRO 15,
UHF
= T
CEE
(/A &
NE
ZHED =
e EEE ( ) FAX ( )
FHOBBIC | e
iEnEies | e ( ) FAX ( )
| FE~2R(MEAZR)13:00~19.00 CBEER P ERKEF : g |ZMNo.mmzAm )
N
BEWEE AR ayr/ mEsmEo— 5 oBeES (F—No) EAWSRE BB EENICTEALLE W,
\, J

HRBERRH T, BEROBABROREFCHZANTED T, BEKRLD D, EXRTBEBVAEZEL TAD L eBBEROBABRICOESHELTE. (1)~Q)DHBAZRE MU TE=EICIRM
UIeDRRI 2L 5B EBBDEA, (1)BEROFHDEEERTIBR, QFERICEDERMTHERER I LBEE, Q)Y —EADREDI.HHHDOERFLICHATI 2555,

® RS F243-0034 #)I|REAHMT153
lCVESHn R—LN— O 1 ——EHEEEBE 046-220-4115
THE FINEST RADIO CONTROL MODELS WWW.kyOShO-COm j"o\ﬁ:ﬁ \,\é'@' Li H HEN%HE(*Rg E % B’% < )1 3:00~19:00

soat1012-1 PRINTED IN TAIWAN




	P001 FAZER MMout
	P002 FAZER MMout
	P003 FAZER MMout
	P004 FAZER MMout
	P005 FAZER MMout
	P006 FAZER MMout
	P007 FAZER MMout
	P008 FAZER MMout
	P009 FAZER MMout
	P010 FAZER MMout
	P011 FAZER MMout
	P012 FAZER MMout
	P013 FAZER MMout
	P014 FAZER MMout
	P015 FAZER MMout
	P016 FAZER MMout
	P017 FAZER MMout
	P018 FAZER MMout
	P019 FAZER MMout
	P020 FAZER MMout
	P021 FAZER MMout
	P022 FAZER MMout
	P023 FAZER MMout
	P024 FAZER MMout
	P025 FAZER MMout
	P026 FAZER MMout
	P027 FAZER MMout
	P028 FAZER MMout
	P029 FAZER MMout
	P030 FEZAR MMout
	P031 FAZER MM EXout
	P032 FAZER MM EXout
	P033 FAZER MM EXout
	P034 FAZER MM EXout
	P035 FAZER MM EXout
	P036 FAZER MM EXout
	P037 FAZER MM SPout
	P038 FAZER MM OPout
	P039 kouout
	P040 FAXout



